



Our Ref: SW/PN/BR

11 September 2014

Report 242408

Page 1 of 2

Creation Baumann
Unit 302 Business Design Centre
52 Upper Street
London
N1 0QH

Contact: Anna Asciak

DATE RECEIVED	:	03 SEPTEMBER 2014
QUALITY/REFERENCE	:	SPORT INC SPYRO, ELLIPSO & VELA
REPUTED FIBRE CONTENT	:	NOT GIVEN
FABRIC DESCRIPTION	:	WOVEN
COLOUR/DESIGN	:	CREAM 0011
ORDER NUMBER	:	A0861843
PERFORMANCE STANDARD	:	GENERAL

REQUEST: FIRE TESTS ACCORDING TO BS 5867 - 2:2008
Fabrics for curtains, drapes and window blinds – Part 2: Flammability requirements – specification

COMMENT: The sample submitted complies with the flammability requirements of BS5867-2:2008 for Type C performance.

S. WISEMAN
LABORATORY MANAGER

P. NEESAM
HEAD OF FLAMMABILITY

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation



Our Ref: SW/PN/BR

11 September 2014

Report 242408

Page 2 of 2

FIRE TESTS ACCORDING TO BS 5867 - 2:2008

Fabrics for curtains, drapes and window blinds – Part 2: Flammability requirements – specification

Procedure

Specimens of Fabric, Ref: Base Cloth: Spyro, Ellipso & Vela were subjected in the as received condition and after 50 cycles of the appropriate cleansing procedure specified in BS EN ISO 10528:1995, to the test methods described in BS EN ISO 15025:2002, procedure “A”

Flame application times of 5,15,20,30 sec were used.

BS 5867 states that: -

Type C Performance Requirements

No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample specimen and there shall be no separation of any flaming debris from any specimen, or if the mean afterflame or afterglow times exceed 2.5 s, the fabric shall be deemed not to comply with the requirements for type “C” of this British Standard

Results

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

They also only relate to the materials tested. They do not guarantee to represent the performance of production materials.

No hole reached any edge on any specimen.
No flame reached any edge on any specimen.
No flaming debris was observed.
Mean afterflame:0.0
Mean afterglow: 0.0

Comments

The sample submitted complies with the flammability requirements of BS5867-2:2008 for Type C performance.